SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 10MHz / DFT-s-OFDM / 64QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 10MHz / DFT-s-OFDM / 256 QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 12.00 6B

Mode Sweep saL RefLevel 3000 dBm OMset 12.00 46 Mode Sweep s6L
Count 100/100 Count 100/100
SPURIOUS UINE! ABS_002 PRss
SPURIOUS_LINE_ABS_0q2 55
0
f\
10 L 10 d8m
[
o I T 0 dBnr
T Wy
o
30 ’ "I 30 dBm:
i n
40 g " T~
w»Lv—w S e J-J [N a Al LA T et R T
" - i W RN A LW TP, S T ]
&0 60 dBr
1,84 GHz 3003 pts 2.0 Miz/ .86 GHz || | 1.8 GHa 003 pis 2.0 MHa/ T82GHz
2 Result Ssumma 2 Result Summa

e LG oo i s ed 3263 dbm R 1.900 GHz 1910 GHz 100.000 kiz 1.90957 GHz 17.92 dBm -12.08 dB
349Gtz z 000 ki : -20. - 1910GH 1911 GH, 100.000 ki 1.91000 GHz -19.01 dBm -6.01d8
1.850 GHz 1.860 GHz 100,000 kHz 1.85041 GHz 16.93 dBm -13.07 dB Y1 ot 1920 ot 1600 Mis 191102 GHz '35.87 dBm 2287 dB
e o m— s
02:04:31 03.05.2021 02:18:38 03.05.2021
—_ | e - ]
Ref Level 3000 dBm  Offset 1200 B Mode Sweep saL RefLevel 30,00 gdm  Offset 12.00 48 Mode Sweep saL
Count 100/100 Count 100/100
= i
PRSs SPUIRIOUS UUNE" ABS_002
phss SPURIOUS_LINE_ABS_0g2
20 20
10 10dBm
a o SRS - . L s Y P ve—
T f
! (1
| 1 I
| | N |
| I 1
30 e s : A |30 dor Y
ey 1 IV Y p—
it | \ wmmMJ,,w..,lm
- b - h s
M»-_-w"’"’ gaae |
-0 60 dBrm-
1.84 GHe 3003 pts 0 MHe/ 186GHz | 1.9 GHz 3003 pts .0 MHz/ 1.92 GHz
2 Result Summal

2 Result Summa;

02:04:06 03.05.2021

1840 GHz 1829 GHz 1.000 MHz 1.84894 GHz -26.75 dBm -13.75dB 1.900 GHz 1910 GHz 100.000 kHz 1.90542 GHz 1.89 dBm -28.11 dB

1849 Gz 1850 GHz 100,000 kitz 184999 GHz -33.23 dBm -20.23 dB 1910 GHe 1911 GHe 100.000 kfz 151001 GHz -37.26 dBm -24.26 dB

1850 GHz 1.860 Gz 100,000 kiz 1.85056 6Hz 2403 dBm 2.7 8 1911 Gz 1.920 Gz 1.000 MHz 1.91202 GHz -30.38 dBm 1738 dB
R T

02:19:00 03,05.2021

TEL : 886-3-

327-3456

FAX . 886-3-328-4978

Page Number 1 A2 - 23 0of 38



seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2/10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 15MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2/ 15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 15MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 15MHz / DFT-s-OFDM / 256 QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2/15MHz / CP OFDM / QPSK / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 20MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 12.00 6B
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Count 100/100

1 Spurious Emissions 1

SPURIOUS,_LINE-ABS 002
SPURJOUS_LINE_ABS_0g2 phss

0

10 dBm

0 dBor

2 Result Summa

1.840 GHz 1849 GHz
1549 Ghiz 1850 GHz
1850 GHz 1870 GHz

60 dBny

CF 1.805 GHz ) 3003 pts 3.0 MHa/ _Span 30.0 MHa

2 Result Summa;

1.890 GHz 1.910 GHz 100,000 kHz 1.90943 GHz 21.10dBm -8.90 dB
1.910 GHz 1911 GHz 200,000 kHz 1.91000 GHz <1412 dBm -1.12dB
1.911 GHz 1.920 GHz 1.000 MHz 1.91101 GHz -28.33 dBm 1533 dB

03:35:52 03.05.2021

T
Resty & Ve

03:24:44 03,05.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 12.00 B

RefLevel 30.00dBm  Offset 12.00 d8. Mode Sweep 6L
Count 100/100

1 Spurious Emissions 1

15,
SPURIOUS_UINE  ABS_002
SPURIOUS_LINE_ABS_0q2
20 20
10 10 dibm
a PP IV WP FETNS S SV LR
B t
L
20 d
|
130 dBrr
-40
-0 60 dBrm-
1.84 GHz CF 1,805 GHz. - 3003 pts .0 MHz/ _ Span 30.0 Mz
2 Result Summar 2 Result Summat
1840 GHe 1849GHe 1.890 GHz 1910 GHz. 100.000 kHz 1.90262 GHz 2.84 dBm -21.16d8
1649 GHz 1.850 GHe 1.910 GHz 1911 GHz 200.000 kHz 151027 GHz -28.12 dBm 151248
1850 GHz 1870 GHz 1911 GHz 1,820 GHz 1.000 MHz 1.91285 GHz -22.27 dBm 9.7 dB

03:36:19  03.05.2021

E—

03:19:50 03,05.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 12.00 6B

RefLevel 30.00dBm  OMfset 120048

Made Sweep saL Mode Sweep seL
Count 100/100 Count 100/100
SPURIOUS, UNE.ABS 002 PRSS
UR[OUS_LINE_ABS_0q2 PASS.
0 T
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- e - fr 0 H; 7
M LTy f\ I In i 1 M""’““W A
o Vir ) 1 i | [Jan A A .
&0 60 dBr
1.84 GHz 3003 pts. 3.0 MHz/ .87 GHz | [ /7 1.805 GHa 3003 pis 3.0 MHz/ _Span 30.0 MHa
2 Result Summa 2 Result Summa)

1.840 GHz

1549 Ghiz

1.849 GHz 1.000 MHz 1.84899 GHz -29.38 dBm

1850 GHz

1880 GHz 1910 GHz 100.000 kHz 1.90945 GHz 19.96 dBm -10.04 dB
1850 GHz 200000 kHz 1.84999 GHz -14.38 dBm 1910 GHz 1911 GHz 200.000 kiz 1.91000 GHz -15.45 dBm -2.45d8
1870 GHz 100,000 kHz 1.85053 GHz 19.63 dBm Y1 ot 1920 GHz 1,000 Mtz 191104 GHz 31,10 dBm 1810 dB

03:35:33 03.05.2021

pey R

PRI
ol

e

03:23:42 03,05.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 12.00 B

RefLevel 30.00dBm  Offset 12.00 d8.

Mode Sweep saL Mode Sweep seL
Count 100/100 Count 100/100
15 1w || Seurious Emissions 1
PRSS SPURIOUS_UINE  ABS_002
phss SPURJOUS_LINE_ABS_0d2
20 20
10 10 dibm
o paves st o, - _ : i B
[ | |
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! [
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! I
1 Y g et
Yo S ]
-40
60 60 dBor
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2 Result Summa:

2 Result Summa;

1,820 GHr 1829 Grir 1.000 MAr 1.84893 GHz -19.19 dBm £6.19.dB 1E50GH 1,910 GH 100.000 kK 1.90216 GH; 1.75 dB ~28.25d

1849 Gz 1850 Ghz 200,000 kitz 1.84999 GHz 2410 dBm 1110 dB i Ton e 200,000 ke 191051 GHz 2963 dBm 16:69 dB

1850 GHz 1870 GHz 100,000 kiz 1.85514 GHz 2.02 dBm 27088 1911 GHz 1.920 Gz 1.000 MHz 1.91112 GHz .24.03 dBm -11.03 dB
R

03:35:16 03.05.2021

ety DN s U

03:22:11 03.05.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 12.00 6B

Reflevel 30.00dBm  Ofset 12.00dB Mode Sweep set
Count 100/100
SPURIOUS_UINE. ABS_002 P
UR[OUS_LINE_ABS_0q2 PASS.
0
T
f
10 d8m T H—
|
0 dBnr T | T
/
I
i
W
Wl
30 dBnr I,.u’
1‘; f A o
—7 | T
g v
&0 60 dBr
1.84 GHz CF 1.905 Gz ) 3003 pis 3.0 MHa/ Span 30.0 Mz
2 Result Summa 2 Result Summa)

1.840 GHz 1849 GHz

1549 Ghiz 1850 GHz
1850 GHz 1870 GHz

1.890 GHz 1.910 GHz 100,000 kHz 1.90945 GHz 19.02 dBm -10.98 dB
1.910 GHz 1911 GHz 200,000 kHz 1.91001 GHz <1532 dBm -2.32dB
1.911 GHz 1.920 GHz 1.000 MHz 1.91104 GHz -31.33 dBm -18.33 dB

03:34:33 03.05.2021

e

03:23:22 03,05.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 12.00 B

RefLevel 30.00dBm  Offset 12008 Mode Sweep seL
Count 100/100
=
SPURIOUS_UINE  ABS_002
SPURIOUS_LINE_ABS_0q2
20 20
10 10dBm
o LT s e e e N R s &
1 |
|
20 di
M T
|20 gl vt 08 |30 dom ]
-40
-0 60 dBrm-
1.84 GHz CF 1,805 GHz. - 3003 pts .0 MHz/ _ Span 30.0 Mz
2 Result Summal

1.840 GHz 1889 GHz
1649 GHz 1850 GHz
1850 GHz 1870 GHz

2 Result Summa;

1.890 GHz 1910 GHz 100.000 kHz 1.90446 GHz 1.54 dBm -28.46 dB
1910 GHz 1911 GHz 200.000 kiz 191019 GHz -30.25 dBm -17.25d8
1911 GHz 1,820 GHz 1.000 MHz 1.91198 GHz -25.01 dBm -12.01 dB

03:34:50 03.05.2021

E—

03:22:55 03.05.2021
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n2 / 20MHz / DFT-s-OFDM / 256 QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 12.00 6B

RefLevel 30.00dBm  OMfset 120048

Made Swesp saL Mode Sweep saL
Count 100/100 Count 100/100
SPURIOUS UINE! ABS_002 PSS
SPURJOUS_LINE_A8S_0q2 phss
0
10 d8m
0B
30 dBnr Ia
| ] i \
T S, I
W i e N
0
-84 GHz 3003 pis. 3.0 VHz/ 1.87 GHa || |7 1.605 GHz 3003 pts 3.0 MHz/ Span 30.0 MHz
2 Result Ssumma 2 Result Summa

1,840 GHa 18496z 1.000 MHs 1.84899 GHz -32.90 dBm -19.90 dB 1890 GH 1510 GH 100.000 ki 190943 GHz 17.60 dBm 12.40 dB
1849 GHz 1850 GHz 200000 kHz 1.84999 GHz -17.03 dBm -A.03dB Ta10.Ghr 141 Grr 200000 ks 1.91000 GHz -16.60 dBm 360d
1.850 GHz 1.870 GHz 100,000 ke 1.85053 GHz 17.73 dBm 1227 dB Y1 ot 1920 ot 1600 Mis 191107 GHz 3365 dBm 20165 dB
[T B
03:33:28 03.05.2021 03:26:27 03.05.2091
p— | e - =
Ref Level 3000 dBm  Offset 1200 B Mode Sweep saL RefLevel 30.00dBm  Offset 120048 Mode Sweep seL
Count 100/100 Count 100/100
= i
Phss SPUIRIOUS UUNE" ABS_002
phss SPURIOUS_LINE_AgS_od2
20 20
10 10dBm
I ; o |
| | I
|
T B T
| | I
- % Fl)dl!m 7 - “‘W
L
|l e
60 60 dBnr
1.84 GHz 3003 pts. 0 MHz/ 1.87 GHz || [CF 1.905 GHz 3003 pts 0 MHz/ _ Span 30.0 Mz

2 Result Summa:

2 Result Summa;

1‘3232:- ::ﬂg E:t A;Jm’::' 13332:: %éz i:: 'E-Zszzg 1.890 GHz 1910 GHz 100.000 kHz 1.90348 GHz 0.17 dBm -30.17 dB

849 Gtz z 000 kiz : -30. e 1910 GH, 1911 GH 200,000 kH 151019 GHz -33.68 dBm -20.68

1850 Gz 1870 GHz 100,000 kiz 1.85095 64z 0.19.d6m 24018 1911 Ghz 1520 Grie 1000 Mie 1.91152 GHz -28.79 dBm -15.79 dB
] S e nesty R &5 et

03:33:02 03.05.2021

03:26:35 03.05.2021
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seamancas. FCC RADIO TEST REPORT Report No. : FG133040-02B

FR1 n2 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30,00 dBm  Offset 12.00 6B Made Sweep 6L Ref Level 30.00dBm OMfset 1200 dB. Mode Sweep sl

s e
Limit Che<¥ PRSS SPURIOUS LINE: ABS_002 PRSS
20 20
10 10 dBm
. o e e e
| { 1

10 milE t
SPURIOUS_LINE_ABS_002 | I

-20dBm: M I | r B Totrw
e e A ! v MWW‘*N

130 dBrr
-40
-60 60 dBr
1.84 GHz _ _ 3003 pts 3.0 MHz/ 1.87 GHa || |7 1.605 GHz ) 3003 pis 3.0 MHz/ Span 30.0 MHz
2 Result Summar 2 Result Summa
1840 Gtz 1849 GHa 1.000 MH:z 1.84885 GHz -18.52 dBm 1.890 Ghz 1910 Gz 100.000 kiz 1.90466 GHz 0.80 dBm -29.20 dB
1849 Gz 1850 GHz 200000 kHz 1.84967 GHz -22.47 dBm 1910 GHz 1911 GHz 200000 kiHz 191001 GHz -27.80 dBm -14.80dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85087 GHz 1.06 dBm 28.! 1911 GHz 1920 GHz 1,000 MHz 1.91127 GHz -21.71 dBm 871dB
ey D o USEE ety NN S UG

03:37:24  03.05.2021 03:27:04 03,05.2021
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

Conducted Spurious Emission

FR1 n2 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 12.00 a8 Mode Auto Sweep s6L RefLovel 000 dBm  Offset 12.00 B Mode Auto Sweep s6L
Count 100/100 Count 100/100
SPURIOUS_LINE ABS_002 SPURIOUS_LINE | ABS 002
20 dBa 20 diew
20 -30
40 dBm m— 40 — T T
SN ™ ! I—— ™ !
50 dbm 50 t T
60 -60
70 dBa 70 dBew
80 80
50 a0
52006 pis 1.95 GHa/ 8.5 GHz | | [ 3.0 MiHz 53006 pts 1.5 GHa/ 9.5 GHz
2 Result Summar
30,000 Miiz 1,000 GHz 1.000 MHz 33.27293 MHz -42.58 dBm -29.58 d 30.000 MHz 1.000 GHz 1.000 MHz 34.48513 MHz -42.86 dBm -29.86 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.71687 GHz -44.33 dBm -3133d8 1.000 GHz 1.840 GHz 1000 MHz 1.71540 GHz -44.53 dBm -31.53d8
1.920 GHr 3,000 GHr 1,000 MHz 2.99555 GHz -43.71 dBm -30.71 dB 1920 GHz 3.000 GHz 1.000 MHz 2.94669 GHz -43.85 dBm -30.85 4B
3,000 GHz 5,000 GHz 1.000 MHz 7.48510 GHz -39.34 dBm 2634 d 3.000 GHz 5,000 GHz 1.000 MHz 7.49630 GHz -39.46 dBm -26.46 dB
9,000 GHz 13.000 GHz 1000 MHz 9.78892 GHz -41.72 dBm -28.72dB 9.000 GHz 13.000 GHz 1000 MHz 9.79092 GHz 41,64 dBm -28.64 dB
13,000 GHe 19,500 GHe 1,000 MHz 19.04655 GHz -38.67 dBm -25.67 dB 13.000 GHz 19.500 GHz 1.000 MHz 19.05088 GHz -38.69 dBm -25.69 dB
o ) oy O S
02:38:04 03.05.2021 02:36:46 03.05.2021
Ref Level 0.00dBm  Offset 12.00 a8 Mode Auto Sweep s6L
Count 100/100
30
40 dbm m— T T
S ™ T S S [ SR u/-.-
- et
50 dim ! 1
60
70 dBa
80
90
30.0 MHz 52006 pts 185 GhHz/ 195 GHz
2 Result Summar
30,000 Miiz 1,000 GHz 1,000 MHz 34.000 25 MHz -42.58 dBm -29.58 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.72190 GHz -44.39 dBm -3139d8
1.920 GHr 3,000 GHr 1,000 MHz 293913 GHz -43.86 dBm -30.86 dB
3,000 GHz 5,000 GHz 1.000 MHz 7.45870 GHz 39.04 dBm -26.04 dB
9,000 GHz 13.000 GHz 1000 MHz 9.78012 GHz -41.70 dBm -28.70 dB
13,000 GHe 19,500 GHe 1,000 MHz 18.99715 GHz -38.52 dBm -2552 dB
o N 0
02:23:52 03.05.2021
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seamancas. FCC RADIO TEST REPORT

Report No. :

FG133040-02B

Frequency Stability

Test Conditions FR1 n2 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0008
30 Normal Voltage 0.0079
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0065
0 Normal Voltage 0.0068
PASS
-10 Normal Voltage 0.0010
-20 Normal Voltage 0.0082
-30 Normal Voltage 0.0043
20 Maximum Voltage 0.0085
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0085
Note:
1. Normal Voltage =3.8 V. ; Minimum Voltage =3.4 V. ; Maximum Voltage =4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A2 - 38 of 38
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seamancas. FCC RADIO TEST REPORT

Report No

. FG133040-02B

FR1 n5

Peak-to-Average Ratio

Mode FR1 n5/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.48 5.68 6.52 6.54 PASS
Mode FR1 n5/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.26 PASS
TEL : 886-3-327-3456 Page Number :A3-10f38

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B
FR1 n5/ 20MHz / DFT-S OFDM / Middle Channel / Full RB
o B B e =
cDF
"
1E- k! %
;
1E04- \‘. 1E-04- ".
| ‘
|
.
|CF 838.5 MHz Mean Pwr + 20.00 dB |CF 836.5 MHz. ‘ Mean Pwr + 20.00 d8
2 Result Summa Samples: 130000 |2 Result Surnm: Samples: 130000
23.92 dBm 29.21 dBm 5.28 dB 1.86 dB 3.68 dB 4,48 dB 5.24 dB mml
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= 150 View
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2 Result Summa Samples: 130000 |2 Result Surnm: Samples: 130000
2234 dBm 29.77 dBm 7.43 dB 2.86 4B 5.02 4B 6.52 B 7,06 dB = 21.80 dBm 29.57 dBm 7.77 dB 2.86 dB. 508 dB 5.54 dB 7.58 dB I
e EENNENE et ] " e
T € SOOI =
1EO4 -
|
|CF 838.5 MHz Mean Pwr + 20.00 dB
2 Result Summa Samples: 130000
19.81 dBm. 28.24 dBm 8.43 dB 2.86 4B 4.90 dB 6.26 B 7.46 dB
e DN 5 0
TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

26dB Bandwidth

Mode FR1 n5: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.84 9.37 14.27 18.98
Mode FR1 n5: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.88 4.89 9.91 9.83 14.89 14.96 19.94 19.82
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.92 4.83 9.95 9.77 14.89 14.87 20.02 20.02
TEL : 886-3-327-3456 Page Number : A3-30f38
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n5/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n5/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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FR1 n5/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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Report No. : FG133040-02B

Occupied Bandwidth

Mode FR1 n5 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.47 8.91 13.47 17.89
Mode FR1 n5 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.48 4.48 9.31 9.30 14.13 14.15 18.94 18.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.49 4.49 9.28 9.29 14.09 14.13 18.91 18.96
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FCC RADIO TEST REPORT

Report No. : FG133040-02B
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FCC RADIO TEST REPORT

Report No. : FG133040-02B
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